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Pain is the 5*Vital Sign

F
Forget Personal
belief & prejudices
E about pain
Ewvaluate the i I o
patient’s teliel & Investigate pain

comfort level

v
Vanquish the pain
& medicate

. Assess & document pain in all patients.

. Use the standardized pain assessment scale, which is appropriate
for age and congnition,

. Manage pain & evaluate response to analgesia periodically.

. Avoid placebo & IM. Pethidine.



Standardized Pain Assessment Scales
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FLACC Scale for Pain Assessment in Children 2 months-7 years

Categories

FACE

LEGS

ACTIVITY

CRY

CONSOLABILITY

0

NO particular
expression or smile

Normal position or
relaxed

Lying quictly,
normal position,
maoves casily

No ery
(awake or sleep)

Content, relaxed

1

Occasional grimace
or Frown,
withdrawn,
disinterested

Uncasy, restless,
lense

Squirming, shifting
hack & [orth, tense

Maoans or

whimpers,
occasional
complaints

Reassured by
occasional touching,
hugging, or being
talked to, distractible

2

Frequent to constant
quivering chin, clenched

Jaw

Kicking, or legs drawn up

Arched, rigid, or jerking

Cries steadily, screams
or s0bs, [requent
complaints

Difficulty to console or
comiort



Analgesic Ladder

Acute pain management modalities
provided by the APS:

- Patient Controlled Analgesia IV

- Neuraxial Analgesia S -
evere Pain (7-10
- Peripheral Nerve Block ( ( D

Strong opioid
(e.g.Morphine. Fentanyl)

(Moderate Pain (4-6))] T NSAIDS

1 Acetaminophen

Tylenol -1 T Adjuvants
Tramadol

( Mild Pain (1-3) Full dose NSAIDS

Acetaminophen / NSAIDS + Acetaminophen

+ non-pharmacologic modalities + Adjuvants

Based on the WHO Analgesic Ladder



Drug/Class

11 Acetaminophen

{Paracetamaol)

2y NS AT
+ lbuprofen
(Brufen)

* Diclofenac
(Voltaren)

* Indamethacin
(Tnddoeiny

= Ketoprolen
(Orudis)

Seleclive COX2 Inhihilors:
+« Celecoxib
(Celebrex)

« Meloxicam
{Mohic)

Preparations

= Tahlet: 500 mg

120mg/5SmL

100 myiml.

« Injection: vial 1 p/100mL

* Suppository: [00 mg,
125 mg, 200 mp, 250mp,
350 mg, 300 mg

= Tablet: 200mg 400mg
Svrup: 100 mg/SmL

«'lablet: 25 mg, 30 mg
Tablet (Retard): 100 mg
Suppository: 30 mg
Topical gel: 1%

Eye drops: {119

+ Capsule: 25 mg
: wial 50 mg2ml
ry: 100 mg

= Injection: vial 100 my2 ml.

+ Capsule: 210 mg

= 'Iablet: 7.5 mg, 13 mg

PAIN MANAGEMENT: NSAIDS

Doses
= Adult: Tp.g 4-6 he

= Pe w10 =15 mpdkpddose

q4-6hr

= Aduli: A00-6060 mp, g¥ br
digeric:3-10 mgdka, g8 hr

+ Adule: 25-30mg. q 8 he

= Adult: 23-30mg, PO. qihe
Supp.: | D0mg, OD

50-75-100my
INL qiihe. FRN

 2U0-400 mg. once daily

«FS5-l3me ql2 e

Comments

« 1% Acetaminophen used postoperatively reduces
opioid consumption.

= Caution:may cause severe hepalic Waxicily in acule
overdose; monitor LE15 with chronic use & with
aleohol use, Llse with caution in paticnts with known
GHPT deficiency,

= Lised alone Tor mild-to-maoderate pain, & a5 adjunct 1o
opiaids in severe pain.

« Avoid in patients with Asthma.

= Avoid coneurrent use of Aspirin with other NSAIDs
(inereases the risk of bleeding).

» Belore initialing reaiment; weigh the pelential benelits
de risks, consider other treatment nplions; & use the
lonwest effective dose for the shortest possible duration.

« It the pediatric dose is not specified in the table. then

the analgesic is not applicable!

» Selective COX-2 inhibilors have less Gl side ellzct
bur similar renal toxiciny.

* Llzed for moderate pain, & as adjunct to opioids in
SEVERE [ain.

* Celecoxib has equal efficacy & similar renal toxicity
to other NSAIDs, less Gl uleerblecd, Should be used
wilh caution in patients with hy pertension and cardiae

diseases.



PAIN MANAGEMENT: OPIOIDS & WEAK OPIOID COMBINATIONS

Drug/Class

Acetaminophen
Lodiene
{Tylenal TIT)

Acetaminophen +
Dextrpropoxyphens
{Distalgesic)

Tramadol
[Tramal)

Strong Opini
= Morphine

* Hydromorphone
* Oxyveodone

* Meperidine
{I'efhidine)

= Fentanyl

* Methadone

Preparations

= Tablet:
Acctaminophen 500 mg —
Codeine 30mg

* Tablei:
Acetaminophen 325 me —
Drextropropoxyphens 32.5myg

= Capsule: 50 mg
= Lablet SR: 100 mg
« Injection: vial 104 mg2mbL

+ Tablet: 1l mg
Tablet SR: 3mg,60mg
Syrups 10 mgz3 mL
Injection: 1 mgz, 10 mg
* Injection: 10 mz/mL

* Capsule: 5 my

+ Injection: 50mg/ml.

= Injection: [0
5000

Dermal patch
U meg,

= Tablet: 3 me. 10 mgz

Doses

» Adule 1-2 tab, q 4-6hr
Children: {20 kg & above)
I tab. 4-6 I

= Ady
Childr

2 tab, g 4-6hr
{20 kg & above)
1 tab, q 4-6 hr

= 50- 100 my, g 8he
= 100 mg, q12hr
« 30-100 mg, q8 1¥/1M

= Tab.: 10 mg, g d4-0 hr
lab, SH:15 mg, 12 he

» 2 mg, 4 4 hr
* S mg, g 6-8 hr

+ 1-1.3 mgkg, IM
qd-6 hr, PRN

= 25 meg'ke, 1V PRN
Trermal patchs 72 hr

=3 mg, q8-12 hr

Comments

= Do mo exceed the maximum recommended daily dise ol
neelaminophen (4 pramsfila),

* Higher than recommended doses over long periods of fime may
cavse drug dependence.

= Constipation should be managed appropriately.

= May he used in moderate pain alone or in comhbination with
MEATDS Low doses of strong opivids oflen mare elfective &
hetter lalerated,

1 t

* A Centrally-acting ic with murval of action
{weak apioid & seromonin reuprake inhibitor).

= Mav cause nansea’vomiting & dizziness.

* IMin physician/Als should be consulted for severe pain, to sclect
the mosl appropriste opiaid & pain monagement protecnl.

* Adjust doses in renal impairment,

= Tolerance develops to all side effects within days, except for
constipation,

» Oyeodone: wse wilh caution: potential falal inleraction with
aleohol or medications containing alcohol.

» Methadone: is difficult to timate due to its half-life variabilit, It
may take a long time to reach a stable level in the body.
Methadone dose should not be ingreased more freguently than
every 7 davs. o not use as RN or combine with other

long-uoting opiaids.



MANAGEMENT OF OPIOID SIDE EFFECTS

TREATMENT

* Metelopramide
(plasil)

= Diphenhydramine
{Benadryl)

= Giranisetron

= Diphenhydramine
* Propofol
= Naloxone

* Naloxane

» (Glyeerin suppository
* Docusate Sodium

* Lactulose syrup
{Duleolax)

ADULT DOSE PEDIATRIC DOSE
10 mg POV, g0 hr PRN +0.25 merke POV, g 6 he. PRN
a5 S + Consider Benadryl 0.25-0.5 mpke
0.25-0.5 mgrkg POV e
o= _mg_-;.W ﬂa-ﬂ_}"_ PRN_U" « Not used in children under 18 vrs
severe form) * In chemotherapy: 2 ¥rs and above:
' 10-40 megtke/dosed 30 min

+25-50 mg PO, q 6hr, PRN. = 0.25 - 0.5 mgrkg 1V, g 61,PRN

+20-50 mg TV stat =125 - 25 mg PO, g $h,PRN

+ |-5 meg/kg bolus, (ean be *+ 5-10 megkg bolus, (can be
re_peate'd_) repeated)

= 1-2 suppository BD PRN * YO0/1500 mg suppository, OD, PRN

= 100-200 mg. PO, BD = 20-60 mg/day in 2-4 divided
doses
+ 15-30 ml., PO. g 8h = 5-10 ml, PO, OD



PATIENT CONTROLLED ANALGESIA (PCA-1V)-(APS)

DRUG MORPHINE
Concenlration 1 mg/mL
Bolus 0.05 mg/kg
PCA dose 0.02 mg/kg
Basal Rate 0-2 mg/hr
Lock out/delay (minules) 5-10
2-25mg

Loading Dose

FENTANYL

10 meg/mL

0.5 meg/ke

0.2 megike

0-10 meg/hr

5-10

10-20 meg

HYDROMORPHONE

0.2 mg /mL

0.4-0.5 mg

0.1-0.3 mg

0-0.2 mghr

5-10

02-04mg

Consider decreasing the dose by 20% in elderly patients, severely ill
patients, & in patients with sleep apnea.



EPIDURAL ANALGESIA (EA), APS

DRUG PREPARATIONS COMMENTS

= May cause motor blockade
= May cause hypotension

Bupivacaine - 0.0625 % + Patients may need to be
-0.1% catheterized as they will
not feel bladder fullness

Bupivacaine 0.0625 % or 0.1% * May cause respiratory
+Fentanyl 2 meg/mL depression.

« Similar to Bupivacaine, but

Ropivacaine 0.2% more sensory selectivity &
less cardiac & neurotoxicity

» Assessment for sensory block: use “ice in glove technique’.
» Assessment for motor block: use Bromage scale.



PAIN AMANGEMENT: ADJUVANT ANALGESICS

Drug

1 Anlidepressants:
» Amitriptyline
(Elavil, Tryptizal)

» Imipramine
(Tofranily

2 Antivonvulsunis:
= Na Valproate
{Depikens)

» (iahapentin
enronring

= Pregahalin
{Lyrivi)

31 Cortieosmernids:
= Dexamethasone

{Decadion)

= Priadnisune

43 Muscle relaanis:
= Baclofen
{Liorasaly

A1 Bisposphanares;
= Alendronale
{Fogamax)

Preparations

« Tablet: 1 0img, 20myg. 3ime
Capsnle SR: 25mg,

= Tahlet: 10 mg, 25 mg

= Tabler: 200 g,
whlet SHE: 500 my
rup & Drops

kS

= Capsule:3N0mg, A00mg

150 mg, RD

= Tablet: 0.5
Elixir: N
Injection: § my2ml

= Tablet: 102007 50 mg,

= Tablet: |1 mg, 25 mg

= Tablet: 7 myg,

Doses
= 10-25 mg ut night
E0-150 mg at night

+ 110-25 mz at night
E0-1300ing ar night

= 20 my'ke IV, over 5 minures

= FUU-40tmg, Lk I8t week,
N0-100mg BD 2nd weck,
00-H00mg, TS 50 weeh

= Low —doseregimean: 1-2 mg,
once-twice diy

* High —dose regimen:

100 g 4 imes'day

« 10235 mg, o & e

* TN mg, onced week

Comments

= Should be acdministered wl nizhl w reduce dayline sedation & support

aond slecq.

= Associated wilh significant wlerabilivy Lssues

» [lsed as analgy for ehronic’s pathic pain. & as prop

apuinst migrine headsches.

= Anti-ponvalsants are wsed inacuredicheonie nenrepathic & migraine pain.

* Check LFI before & wller starting Val

= Giabapantin can he used in THN

+ Prezabalin is wpproved for fibromyalgin &painful dizbetic neuropathy.

= Adjust dosas iy renal impairment.

= Cortivasteroids can be wsed in shurl-erm fo reliel acute pain associaled
with inflammarinn.

= Shown o reduce spuntaneous dischanze in injured nerves.

= Can he used for bone pain,
= 1 used more than Tweek. wvoud rupid withdrawal frisk of adrenocorticul

inanfficieney ).

+ Kelieve muscle sposm in goute’ cancer pain.

= Can be ysend i neurozenic prin & in el lenesons,

= Llsedd [or metastulic bune pain. May cause esuphagitis, should be laken
in the morning with a glass of plaim water at least onc-halt hour hefore

[ood, beverages, or other medications,



Acute Pain Service (APS)

APS Resident: PO EPAIEN ( weekdays 07:30 - 16:30 hours )

APS Nurse: LR E ( weekdays 07:30 - 16:30 hours )

( thursdays 09:00 - 13:00 hours )

"Anesthesia Resident priaE e tE N ( daily 16:30 - 07:30 hours,
on for Maternity: & weekends 24 hours, or in the
absence of APS Anesthesiologist)
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